GENERAC

———— T T ]

Parts Manual
GP1100 93cc

Model 0067400

NOTICE!
The information in this manual is known to be accurate as of the date of release shown on the cover. However,
engineering changes can occur without notice. To obtain the proper parts, please be sure to use the serial number
of the unit being serviced when ordering from this manual. Always to refer to any parts notes and changes before

ordering. All other parts not shown in this manual can be found on Generac’s exploded view drawings online on
GENservice at www.generac.com.

www.generac.com or 1-888-436-3722



b _
<@ LISTS GP1100 Model 006740-0

@




PARTS
GP1100 Model 006740-0 %IS

O

Item Part # Qty | Description Item Part # Qty | Description

1 0K9577A 1 ENGINE 93CC 39 0J08180248 1 FLAT WASHER

2 0K95850110 1 160 FRONT END COVER 40 0J08180249 1 STAR LOCK WASHER

3 0K95850111 1 ROTOR ASSEMBLY 41 0K33920113 1 FLANGE BOLT (M6X14)

4 0K95780110 1 STATOR ASSEMBLY CROSS RECESSED PAN
42 1802 4 HEAD TAPPIN REW

5 0K95850113 1 'SSERRSATOR GUARD 008180250 (ST4.2X12) G se

6 0J08180205 1 1160 REAR END COVER 43 0K95850124 | 4 | SQUARE FOOT MOUNT

7 okosssot1a | 1 | 2R IO R NoT | oLo144 1 |ROTORAND STATOR

8 0J08190101 1 [ CARBON BRUSH

9 029030300203 1 éGL?AiIIE:)AR END COVER

10 0H3415 2 #2 VIBRATION MOUNTS

11 0K95850115 2 #1 VIBRATION MOUNTS

12 0K95530176 1 MUFFLER GASKET

13 0K95850116 1 MUFFLER

14 0K95780111 1 FUEL TANK CAP

15 0H1326 1 FUEL TANK FILTER

16 0K95850118 1 FUEL TANK (4.8L)

17 0J6679 4 | FoeE AR SHOCK

18 0K95850119 1 FUEL SHUT OFF VALVE

19 0K95850120 1 FRAME

20 0J94810114 1 GROUNDING WIRE

21 0K95780112 1 CONTROL PANEL

22 0H33750247 2 FLANGE BOLT (M8X16)

23 0J08180243 12 | NUT (M8)

24 0J08180229 6 FLAT WASHER

25 0J08180230 7 SPRING WASHER

26 0J08180231 12 | BOLT (M8X20)

27 0J08180235 5 SPRING WASHER

28 0K95850122 4 STATOR BOLT (M6X105)

29 0J08180232 1 FLAT WASHER

30 0K95780113 1 ROTOR BOLT (M8X180)

31 0J08180236 2 STAR WASHER

32 0J08180237 2 FLAT WASHER

33 0J08180238 2 SPRING WASHER

34 0J08180239 5 FLANGE BOLT (M5X16)

35 0J08180242 2 FLANGE BOLT (M5X12)

36 0H33750126 1 FLANGE BOLT (M6X12)

37 0J08180246 4 LARGE FLAT WASHER

38 0H33750171 5 NUT (M6)




b _
<@ LISTS GP1100 Model 006740-0
20,

©2015 Generac Power Systems, Inc. Al rights reserved.
Specifications are subject to change without notice

No reproduction allowed in any form without prior written consent from Generac Power Systems, Inc.

Manual No. 0K9578PMNL Revision A (04/16/15) Printed In U.S.A.



GENERAC
——==—— T ]

Manual de piezas
GP1100 93 cm3

Modelo 0067400

jAVISO!
La informacién de este manual es precisa a la fecha de emisién mostrada en la tapa. Sin embargo, pueden
producirse cambios de ingeniera en el motor sin aviso. Para obtener las piezas correctas, asegurese de usar el
numero de serie de la unidad a la que se le esta efectuando mantenimiento al cursar pedidos con este manual.
Siempre consulte todas las notas y cambios sobre piezas antes de efectuar el pedido. Todas las otras piezas
no mostradas en este manual se pueden encontrar en los diagramas de despiece de Generac en linea en
GENSservice de www.generac.com.

www.generac.com o 1-888-436-3722



% LISTAS GP1100 Modelo 006740-0




PIEZAS

GP1100 Modelo 006740-0 % LISTAS

item | Nim. de pieza | Cant. | Descripcién item | Nim. de pieza | Cant. | Descripcion
1 0K9577A 1 | MOTOR 93 cm3 30 | oke5780113 ;4 | PERNO DEL ROTOR
9 0K95850110 4 | CUBIERTA DE EXTREMO (M8 x 180)
DELANTERO 160 31 0J08180236 2 ARANDELA TIPO ESTRELLA
3 0K95850111 1 | CONJUNTO DE ROTOR 32 ] 0J08180237 2 | ARANDELA PLANA
4 0K95780110 1 CONJUNTO DE ESTATOR 33 0J08180238 2 ARANDELA DE RESORTE
PROTECTOR DEL PERNO EMBRIDADO
34 | 0J08180239 5
° 0K95850113 ! | ALTERNADOR (M5 x 16)
CUBIERTA DE EXTREMO PERNO EMBRIDADO
35 |0J08180242 2
6 008180205 ' | TRASERO 160 (M5 x 12)
REGULADOR DE VOLTAJE PERNO EMBRIDADO
> 36 | OH33750126 1
! 0K95850114 T | AUTOMATICO DE 2 kw (M6 x 12)
8 0J08190101 1 ESCOBILLA DE CARBON 37 0J08180246 4 ARANDELA PLANA GRANDE
9 029030300203 ] PROTECTOR DE CUBIERTA 38 0H33750171 5 TUERCA (M6)
DE EXTREMO TRASERO 160 39 | 0J08180248 1 | ARANDELA PLANA
MONTAJES PARA ARANDELA DE SEGURIDAD
10| 0H3415 2 | VIBRACIONES NUM. 2 40 1 0J08180249 T | ESTRELLA
MONTAJES PARA PERNO EMBRIDADO
1| 0K95850115 2 | VIBRACIONES NUM. 1 41 | 0K33920113 T (M6 x 14)
12 | 0K95530176 1 | JUNTA DEL SILENCIADOR TORNILLO
13 | 0K95850116 1 | SILENCIADOR 42 | 0408180250 4 |AUTORROSCANTE DE
TAPA DE TANGUE DE CABEZA TRONCOCONICA
14 | 0K95780111 1 | cCOMBUSTIBLE EN CRUZ (ST4.2 x 12)
15 | on1326 4 | FILTRO DE TANQUE DE 43 | 0K95850124 4 '\C"SL\‘S’QXEDSE PIE
COMBUSTIBLE
NO
16 | 0K95850118 1 TL‘Ag'lQUE DE COMBUSTIBLE | {mos- | 1\ 014 , | coNJUNTO DE ROTOR
(4.81) TRA- Y ESTATOR
AMORTIGUADOR DEL DO
17| 0J6679 4 | TANQUE DE COMBUSTIBLE
VALVULA DE CIERRE
18| 0K95850119 ' | bE cOMBUSTIBLE
19 [ 0K95850120 1 | BASTIDOR
CABLE DE CONEXION A
20 | 0J94810114 1 | FIERRA
21 | 0K95780112 1 | TABLERO DE CONTROL
PERNO EMBRIDADO
22 | 0H33750247 2 (M8 x 16)
23 | 0J08180243 12 | TUERCA (M8)
24 | 0J08180229 6 | ARANDELA PLANA
25 | 0J08180230 7 | ARANDELA DE RESORTE
26 | 0J08180231 12 | PERNO (M8 x 20)
27 | 0J08180235 5 | ARANDELA DE RESORTE
PERNO DEL ESTATOR
28 | 0K95850122 4 (M6 x 105)
29 |0J08180232 1 | ARANDELA PLANA




PIEZAS

% LISTAS GP1100 Modelo 006740-0
2¢

©2015 Generac Power Systems, Inc. Todos los derechos reservados.
Las especificaciones estan sujetas a cambios sin aviso

No se permite la reproduccion bajo ninguna forma sin previo consentimiento escrito de Generac Power Systems Inc.

Manual num. 0K9578PMNL Revision A (16/04/2015) Impreso en EE. UU.



GENERAC
——==—— T ]

Manuel de pieces
GP1100 93 cm®

Modéle 0067400

AVIS!
Linformation contenue dans le présent manuel est reconnue comme étant exacte a la date de publication
inscrite sur la page couverture. Cependant, des modifications techniques peuvent étre apportées sans préavis.
Pour obtenir les piéces appropriées, assurez-vous d’utiliser le numéro de série de I'article en réparation lorsque
vous commandez a I'aide de ce manuel. Reportez-vous toujours aux remarques et aux modifications a propos
des piéces avant de faire votre commande. Toutes les autres piéces qui ne figurent pas ce manuel peuvent étre
retrouvées en ligne sur les dessins de vues éclatées de Generac, sur GENservice au www.generac.com.

www.generac.com ou 1 888 436-3722



LISTES GP1100 Modéle 006740-0
% <

@




‘C

©

Article N° de piéce Qté | Description Article N° de piéce Qté | Description
1 0K9577A 1 | MOTEUR 93 cm? 31 0J08180236 2 | RONDELLE EN ETOILE
2 0K95850110 1 | COUVERCLE ARRIERE 160 32 0J08180237 2 | RONDELLE PLATE
3 0K95850111 1 | BLOC ROTOR 33 0J08180238 2 | RONDELLE ELASTIQUE
4 0K95780110 1 | STATOR 34 0408180239 5 BMOSL;(L106N A EMBASE
PANNEAU DE ( )
5 0K95850113 1 | PROTECTION DE BOULON A EMBASE
L'ALTERNATEUR 35 0J08180242 2 (M5X12)
6 0J08180205 1 C(?UVERCLE ARRIERE 160 36 0H33750126 | 1 chl)et;(h(;N A EMBASE
REGULATEUR DE ( )
7 0K95850114 1 | TENSION AUTOMATIQUE GRANDE RONDELLE
> KW 37 0J08180246 4 | Bl ATE
8 0J08190101 1 | BALAI DE CARBONE 38 0H33750171 5 | ECROU (M6)
9 029030300203 | 1 |PROTECTIONDU 39 0J08180248 1 | RONDELLE PLATE
COUVERCLE ARRIERE 160 i
40 0J08180249 ; | RONDELLE-FREIN EN
FONDATION ETOILE
10 OH3415 2 | ANTIVIBRATILE N°2 ;
BOULON A EMBASE
41 0K33920113 1
FONDATION (M6X14)
1 0K95850115 2 | ANTIVIBRATILE N°1 AT E A TR
, VISATOLEATETE
12 0K95530176 1 | JOINT DECHAPPEMENT 42 0408180250 4 gﬁggﬁggg Fl{.ﬁglc;g QME
13 0K95850116 1 | SILENCIEUX
n (ST4.2X12)
14 0K95780111 1 | BOUCHON DE RESERVOIR ATTE DE FIXATION
FILTRE DU RESERVOIRDE | |43 0K95850124 | 4 | - \RREE
15 0H1326 1
CARBURANT
RESERVOIR DE PAS SUR |y 144 1 ENSEMBLE ROTOR ET
16 0K95850118 1 CARBURANT (4.8 1) LIMAGE STATOR
AMORTISSEUR DE CHOCS
17 0J6679 4 | DU RESERVOIR DE
CARBURANT
ROBINET D’ARRET DE
18 0K95850119 1 | CARBURANT
19 0K95850120 1 | CHASSIS
20 0J94810114 1 | FIL DE MISE A LATERRE
21 0K95780112 1 | PANNEAU DE COMMANDE
BOULON A EMBASE
22 0H33750247 | 2 (M8X16)
23 0J08180243 | 12 |ECROU (M8)
24 0J08180229 6 | RONDELLE PLATE
25 0J08180230 7 | RONDELLE ELASTIQUE
26 0J08180231 12 | BOULON (M8X20)
27 0J08180235 5 | RONDELLE ELASTIQUE
BOULON DE STATOR
28 0K95850122 | 4 (M6X105)
29 0J08180232 1 | RONDELLE PLATE
BOULON DE ROTOR
30 0K95780113 1 (M8X180)



W] oPtioNoseloe00
LISTES GP1100 Modéle 006740-0
20,

© Generac Power Systems, Inc., 2015. Tous droits réservés.
Les caractéristiques techniques peuvent étre modifiées sans préavis.

Aucune reproduction n’est autorisée sous quelque forme que ce soit sans le consentement écrit préalable
de Generac Power Systems, Inc.

N° de manuel : 0K9578PMNL Révision A (16/04/15) Imprimé aux Etats-Unis



	Parts Manual GP1100 93cc
	Manual de piezas GP1100 93 cm3
	Manuel de pièces GP1100 93 cm³

